RIGID SIDE GUARD

TiLite™ TR, TRC, YR, TRA, YRA, Evo, BB, X, SX, XC, YG, YGS,
Aero X, 2GX, TX, Aero R, TR (SERIES 2), YR (SERIES 2)
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DESCRIPTION
SIDE GUARD RIGID PANEL
SIDE GUARD PANEL SMALL
QUAD SIDE GUARD PANEL RIGID
QUAD SIDE GUARD PANEL SMALL
SIDE GUARD BRACKET RIGID
6-32 X 3/8" FLAT HEAD CAP SCREW, BLACK
NYLON COUNTERSUNK WASHER #6, .437 O.D. X .1" THICK
1" TOE CLAMP
SIDE GUARD MOUNT RIGID
CAP FOR RIGID SIDE GUARD
SPRING .266 OD X .196 ID X .310
1/4-20 X 1" SOCKET HEAD CAP SCREW, BLACK ZINC PLATED
10-32 X 5/8" FLAT HEAD SOCKET CAP SCREW, BLACK ZINC
DOWEL PIN .250" OD X .500" LONG SS
WASHER, .255ID x .3950D x .048
EDGE TRIM FOR 3/32 MATERIAL
RUBBER GROMMET 1-1/4" DIA
SIDE GUARD CLAMP 1" ASSEMBLY
ALUM SIDE GUARD ASSEMBLY RIGHT
ALUM SIDE GUARD ASSEMBLY LEFT
SMALL ALUM SIDE GUARD ASSEMBLY RIGHT
SMALL ALUM SIDE GUARD ASSEMBLY LEFT
QUAD ALUM SIDE GUARD ASSEMBLY RIGHT
QUAD ALUM SIDE GUARD ASSEMBLY LEFT
QUAD SMALL ALUM SIDE GUARD ASSEMBLY RIGHT
QUAD SMALL ALUM SIDE GUARD ASSEMBLY LEFT
ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
SMALL ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
SMALL ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
QUAD ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
QUAD ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
QUAD SMALL ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
QUAD SMALL ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
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